

# Expert opinion of the Polish Cardiac Society on therapeutic targets for LDL cholesterol levels in secondary prevention of myocardial infarction

Przemysław Mitkowski<sup>1</sup>, Adam Witkowski<sup>2</sup>, Janina Stępińska<sup>3</sup>, Maciej Banach<sup>4,5</sup>, Piotr Jankowski<sup>6</sup>, Mariusz Gąsior<sup>7</sup>, Krystian Wita<sup>8</sup>, Stanisław Bartuś<sup>9</sup>, Paweł Burchardt<sup>10,11</sup>, Michał M Farkowski<sup>12,13</sup>, Marek Gierlotka<sup>14</sup>, Robert Gil<sup>12</sup>, Przemysław Leszek<sup>15</sup>, Maciej Sterliński<sup>16</sup>, Piotr Szymański<sup>17</sup>, Mateusz Tajstra<sup>7</sup>, Agnieszka Tycińska<sup>18</sup>, Wojciech Wojakowski<sup>19</sup>

Reviewers: Maciej Haberka<sup>20</sup>, Maciej Lesiak<sup>1</sup>

<sup>1</sup>1<sup>st</sup> Department of Cardiology, Poznan University of Medical Sciences, Poznań, Poland

<sup>2</sup>Department of Cardiology and Interventional Angiology, National Institute of Cardiology in Warsaw, Warszawa, Poland

<sup>3</sup>Center of Postgraduate Medical Education in Warsaw, Warszawa, Poland

<sup>4</sup>Department of Preventive Cardiology and Lipidology, Medical University in Lodz, Łódź, Poland

<sup>5</sup>Ciccarone Center for the Prevention of Cardiovascular Disease, Johns Hopkins University School of Medicine, Baltimore, MD, United States

<sup>6</sup>Department of Internal Diseases and Gerontocardiology, Center of Postgraduate Medical Education in Warsaw, Warszawa, Poland

<sup>7</sup>3<sup>rd</sup> Department of Cardiology, Medical University of Silesia in Katowice, Silesian Center for Heart Disease, Zabrze, Poland

<sup>8</sup>1<sup>st</sup> Department of Cardiology, School of Medicine in Katowice, Medical University of Silesia, Katowice, Poland

<sup>9</sup>2<sup>nd</sup> Department of Cardiology, Institute of Cardiology, Jagiellonian University Medical College, Kraków, Poland

<sup>10</sup>Department of Hypertensiology, Angiology and Internal Medicine, Poznan University of Medical Sciences, Poznań, Poland

<sup>11</sup>Department of Cardiology, Jozef Strus Hospital, Poznań, Poland

<sup>12</sup>Department of Cardiology, Ministry of Interior and Administration National Medical Institute, Warszawa, Poland

<sup>13</sup>2<sup>nd</sup> Department of Arrhythmia, National Institute of Cardiology, Warszawa, Poland

<sup>14</sup>Department of Cardiology, University Hospital, Institute of Medical Sciences, University of Opole, Opole, Poland

<sup>15</sup>Department of Heart Failure and Transplantology, Institute of Cardiology, Warszawa, Poland

<sup>16</sup>1<sup>st</sup> Department of Arrhythmia, National Institute of Cardiology, Warszawa, Poland

<sup>17</sup>Central Clinical Hospital of the Ministry of Interior and Administration, Warszawa, Poland

<sup>18</sup>Department of Cardiology, Medical University of Białystok, Białystok, Poland

<sup>19</sup>Division of Cardiology and Structural Heart Diseases, Medical University of Silesia Katowice, Poland

<sup>20</sup>Department of Cardiology, Medical University of Silesia, Katowice, Poland

## Correspondence to:

Prof. Przemysław Mitkowski,  
MD, PhD,  
<sup>1</sup>1<sup>st</sup> Department of Cardiology,  
Poznan University of Medical  
Sciences,  
Długa 1/2,  
61-848 Poznań Poland,  
phone: +48 61 854 91 46,  
e-mail: przemyslaw.mitkowski@  
ump.edu.pl

Copyright by the Author(s), 2023

DOI: 10.33963/KPa2023.0162

## Received:

July 20, 2023

## Accepted:

July 20, 2023

## Early publication date:

July 20, 2023

## ABSTRACT

Cardiovascular diseases account for 43% of deaths in Poland. The COVID-19 pandemic increased the number of cardiovascular deaths by as much as 16.7%. Lipid metabolism disorders are observed in about 20 million Poles. Lipid disorders are usually asymptomatic, they cause a significant increase in the risk of cardiovascular diseases. Up to 20% of patients who experience acute coronary syndrome (ACS) may experience a recurrence of a cardiovascular event within a year, and up to 40% of these patients may be re-hospitalized. Within 5 years after myocardial infarction, 18% of patients suffer second ACS and 13% from a stroke. Lipid-lowering therapy is an extremely important element of comprehensive management, both in primary and secondary prevention, and its main goal is to prevent or delay the onset of heart or vascular disease and reduce the risk of cardiovascular events. A patient with a history of ACS belongs to the group with very high risk of cardiovascular events due to atherosclerosis. In this group of patients, low-density lipoprotein cholesterol levels should be maintained below 55 mg/dl (1.4 mmol/l). Many scientific guidelines define the extreme risk group, which includes not only patients with two cardiovascular events within two years, but also patients with a history of ACS and additional clinical factors: peripheral vascular disease, multivessel disease (multilevel atherosclerosis), or multivessel coronary disease, or familial hypercholesterolemia, or diabetes with at least one additional risk factor: elevated Lp(a) >50 mg/dl or hs-CRP >3 mg/l, or chronic kidney disease (eGFR <60 ml/min/1.73 m<sup>2</sup>). In this group of patients, the low-density lipoprotein cholesterol level

should be maintained below 40 mg/dl (1.0 mmol/l). Achieving therapeutic goals in patients after ACS should occur as soon as possible. For this purpose, a high-dose potent statin should be added to the therapy at the time of diagnosis, and ezetimibe should be added if the goal is not achieved after 4–6 weeks. Combination therapy may be considered in selected patients from the beginning. After 4–6 weeks of combination therapy, if the goal is still not achieved, adding a proprotein convertase subtilisin/kexin type 9 protein inhibitor or inclisiran should be considered. In order to increase compliance with the recommendations, the Polish Cardiac Society and the Polish Lipid Society propose to attach in the patient's discharge letter a statement clearly specifying what drugs should be used and what LDL-C values should be achieved. It is necessary for the doctor to cooperate with the patient so that the patient follows the recommendations and takes medicines regularly to achieve and maintain therapeutic goals.

**Key words:** ezetimibe, hypercholesterolemia, inclisiran, myocardial infarction, PCSK9 inhibitors, secondary prevention, statins

Cardiovascular diseases have been the leading cause of death in Poland for many years — accounting for as much as 43% of all deaths in our country [1]. The COVID-19 pandemic has further significantly increased cardiovascular problems due to the lack of well-functioning preventive programs — especially in primary prevention. Problems with accessibility of the centers with specialized care, offices of primary care physicians, outpatient specialized care, and patients' concerns about visits to healthcare facilities have also contributed to worse outcomes. An increase in risk factors for cardiovascular disease among Poles, including the most common lipid disorders that can affect more than 60% of the population can also be an explanation for the observed phenomenon [2].

In 2020 (the first year of the COVID-19 pandemic), there were more than 67 000 more deaths than in 2019, some of which were directly caused by SARS-CoV-2 virus infection, while the rest were deaths from complications of chronic diseases. Among chronic diseases, the largest increase in deaths in 2020, compared to 2019, was recorded in cardiology (up 16.7%), as well as in diabetic patients (up 15.9%) [3]. According to data from the Central Statistical Office, the number of deaths in 2021 was 154 000 higher than the average for the last 50 years and more than 42 000 higher than in 2020 — this difference was due to both an increase in deaths from SARS-CoV-2 infection (24.9%) and chronic diseases, primarily cardiovascular diseases (17.2%) [4].

There is a significantly higher risk of cardiovascular disease in people with untreated hypercholesterolemia, which in most cases is asymptomatic until the first cardiovascular event, such as myocardial infarction, stroke, or peripheral vascular disease, occurs [5]. In Poland, we have about 20 million people with hypercholesterolemia [6]. Most of them are not aware of it. It is estimated that about 140 000 Poles suffer from familial hypercholesterolemia, and it has only been diagnosed in about 5% of patients so far [6, 7].

Patients who have had acute coronary syndrome (ACS) have an increased risk of recurrent cardiovascular events, which in Poland can affect up to 20% of patients within a year after the incident, and the risk of re-hospitalization for cardiovascular causes within a year after a myocardial

infarction is more than 40% [6, 8]. The annual mortality rate calculated from the beginning of hospitalization for myocardial infarction in Poland is 17.3%, the three-year mortality rate reaches 28.2% [8, 9], and the 5-year mortality rate reaches 35% [10]. Within 5 years after myocardial infarction, 18% of patients suffer recurrent myocardial infarction and 13% a stroke [10]. At the same time, as indicated by the European Society of Cardiology (ESC) guidelines on cardiovascular disease prevention, Poles belong to a high cardiovascular-risk group, and hypercholesterolemia, affecting nearly 60% of the population, is the most important modifiable and least controlled risk factor for cardiovascular disease [11–13].

Hypolipemic treatment is an extremely important part of comprehensive management in both primary and secondary prevention, with the main goal of preventing or delaying the onset of cardiovascular disease and reducing the risk of cardiovascular events [14–16].

The recommendations of the International Lipid Expert Panel (ILEP) and the 2021 PoLA/CFPiP/PCS/PSLD/PSD/PSH (Polish Lipid Association/College of Family Physicians in Poland/Polish Cardiac Society/Polish Society of Laboratory Diagnostic/Polish Society of Diabetology/Polish Society of Hypertension) guidelines, based on available data, further supplement the definition of extremely high cardiovascular risk, compared to the 2019 European Atherosclerosis Society/ESC guidelines [6, 13, 17]. It not only includes patients after 2 vascular events in the last 2 years but also patients after the first presentation of ACS with additional clinical criteria (Table 1) [6]. Similarly, the recommendations of the Section of Cardiovascular Pharmacotherapy of the Polish Cardiac Society, contained in the Third and Fourth Sopot Declaration, distinguish a group of extremely high-risk patients in whom it is recommended to achieve an even lower therapy goal for low-density lipoprotein cholesterol (LDL-C) — below 35 mg/dl (0.9 mmol/l). This includes patients after multiple cardiovascular events and/or revascularizations, with multivessel coronary artery disease, after left coronary artery trunk intervention, with atherosclerosis of multiple vascular beds or progression of coronary artery disease, despite maintaining LDL-C <55 mg/dl (<1.4 mmol/l) [18].

The current ESC guidelines on prevention and dyslipidemia recommend, in patients at very high cardiovascular risk, lowering LDL-C, by at least 50% and below 55 mg/dl (1.4 mmol/l). Moreover, in patients with a subsequent vascular event within 2 years, a reduction of LDL-C to below 40 mg/dl (1.0 mmol/l) can be considered [11]. This also applies to the aforementioned extreme-risk patients defined according to the 2021 PoIA/CFPiP/PCS/PSLD/PSD/PSH guidelines. These complement the definition of extreme cardiovascular risk, which not only applies to patients after 2 vascular events but also to patients in primary prevention and after ACS with additional clinical criteria (Table 1) [6].

The 2021 PoIA/CFPiP/PCS/PSLD/PSD/PSH guidelines explicitly suggest what therapy should be implemented for patients in each risk group (Table 2) [6].

Thus, in very high-risk patients, which includes post-ACS patients, combination therapy is warranted to achieve therapeutic goals and should be instituted as soon as possible, and in some cases immediately after the diagnosis of lipid disorders (Table 3) [6,11]. In addition, the PoIA/CFPiP/PCS/PSLD/PSD/PSH guidelines for the first time recommend considering in such patients the use of

a combination drug pill containing a statin and ezetimibe (fixed-dose combination), not only to achieve the therapeutic goal quickly but also to improve treatment adherence [6]. In patients at high and very high risk persisting despite statin treatment with the maximum tolerated dose, it is recommended to add ezetimibe as early as 4–6 weeks after hospital discharge (for this purpose, lipidogram parameters should be routinely assessed 4–6 weeks after hospital discharge), and if even this is not enough to achieve therapeutic goals, it is recommended to add a proprotein convertase subtilisin/kexin type 9 (PCSK9) protein inhibitor (alirocumab, evolocumab)/inclisiran (after further 4–6 weeks).

Indeed, in most very high-risk patients, the only chance to achieve the therapeutic goal is by applying the principles of “the lower, the better” and “the sooner, the better” [6]. It should be noted that in Poland, maximum tolerated doses of statins are rarely used (<5%), and fully reimbursed optimal standard therapy — that is, high-dose statin combined with ezetimibe, which lowers LDL-C by about 65%, is used in only 18% of patients during the first year after myocardial infarction, according to the latest results of the KOS-LIPID study [19].

**Table 1.** Definition of extreme cardiovascular risk categories in patients after acute coronary syndrome (ACS) [6]

Risk category	2021 PoIA/CFPiP/PCS/PSLD/PSD/PSH guidelines
Extreme	Patients in primary prevention with Pol-SCORE >20%. Status after ACS and one of the following: <ul style="list-style-type: none"> <li>• another vascular event within the past 2 years</li> <li>• peripheral vascular disease or multivessel disease (multi-level atherosclerosis)</li> <li>• multivessel coronary artery disease</li> <li>• familial hypercholesterolemia</li> <li>• diabetes and at least one additional risk factor: elevated Lp(a) &gt;50 mg/dl, hs-CRP &gt;3 mg/l, or chronic kidney disease (eGFR &lt;60 ml/min/1.73 m<sup>2</sup>)</li> </ul>

Abbreviations: eGFR, estimated glomerular filtration rate; hs-CRP, high-sensitivity C-reactive protein; Lp(a), lipoprotein (a)

**Table 3.** Expected effect of LDL-C lowering depending on the combination of hypolipemic drugs used [11]

Treatment	Average reduction in LDL-C level
Moderate intensity statin treatment	≈30%
High intensity statin treatment	≈50%
High intensity statin + ezetimibe combined treatment	≈65%
PCSK9 inhibitor	≈60%
PCSK9 inhibitor PCSK9 + high intensity statin treatment	≈75%
PCSK9 inhibitor PCSK9 + high intensity statin + ezetimibe combined treatment	≈85%

Abbreviations: PCSK9, proprotein convertase subtilisin/kexin type 9; other — Table 2

**Table 2.** Proposed hypolipemic therapy in patients at extreme and very high cardiovascular risk [6]

Risk group	LDL-C	Non-HDL-C	Therapy — 2021 PoIA/CFPiP/PCS/PSLD/PSD/PSH guidelines
Extreme risk	<40 mg/dl (1.0 mmol/l)	<70 mg/dl (1.8 mmol/l)	<b>Extremely intensive hypolipemic therapy (LDL-C reduction by 80%–85% vs. baseline)</b> Atorvastatin 40–80 mg/d + Alirocumab/Evolocumab Rosuvastatin 20–40 mg/d + Alirocumab/Evolocumab Atorvastatin 40–80 mg/d + Ezetimibe 10 mg/d + Alirocumab/Evolocumab Rosuvastatin 20–40 mg/d + Ezetimibe 10 mg/d + Alirocumab/Evolocumab Atorvastatin 40–80 mg/d + Inclisiran 300 mg/every 3/6 months <sup>a</sup> Rosuvastatin 20–40 mg/d + Inclisiran 300 mg/every 3/6 months <sup>a</sup>
Very high risk	<55 mg/dl (1.4 mmol/l) and lowering LDL-C by ≥50% vs. baseline	<85 mg/dl (<2.2 mmol/l)	<b>Very intensive hypolipemic therapy (LDL-C reduction 60%–80% vs. baseline)</b> Atorvastatin 40–80 mg/d + Ezetimibe 10 mg/d Rosuvastatin 20–40 mg/d + Ezetimibe 10 mg/d Atorvastatin 40–80 mg/d + Ezetimibe 10 mg/d + Bempedoic acid 180 mg/d Rosuvastatin 20–40 mg/d + Ezetimibe 10 mg/d + Bempedoic acid 180 mg/d Rosuvastatin 10 mg + Ezetimibe 10 mg/d + Bempedoic acid 180 mg/d* Atorvastatin 20 mg + Ezetimibe 10 mg/d + Bempedoic acid 180 mg/d Alirocumab 150 mg biweekly Evolocumab 140 mg biweekly Rosuvastatin 5–10 mg/d (+Ezetimibe 10 mg/d) + Alirocumab/Evolocumab/Inclisiran <sup>a</sup> Atorvastatin 10–20 mg/d (+Ezetimibe 10 mg/d) + Alirocumab/Evolocumab/Inclisiran <sup>a</sup> Simvastatin 20–40 mg/d (+Ezetimibe 10 mg/d) + Alirocumab/Evolocumab/Inclisiran <sup>a</sup>

<sup>a</sup>The recommended dose is 300 mg of inclisiran in a single subcutaneous injection administered for the first time, again after 3 months, and every 6 months thereafter  
 Abbreviations: LDL-C, low-density lipoprotein cholesterol; non-HDL-C, non high-density lipoprotein cholesterol

The results of the POLASPIRE study indicate that in Poland, in patients with ACS, the rate of prescribing high-dose statins on discharge from cardiac units is only 68% [20]. As a result, only 38% of patients achieved LDL cholesterol levels below 1.8 mmol/l (<70 mg/dl) one year after hospital discharge, and 16% below 1.4 mmol/l (<55 mg/dl) [20].

Successful treatment of lipid disorders is primarily about achieving LDL-C targets. Treatment success is expressed by the number of cardiovascular events avoided. Critical to the success of dyslipidemia therapy is the establishment of the right relationship between the physician and the patient, which allows the patient to understand what the disease is, as well as the goal and expected effects of treatment. Data from the WOBASZ II study indicate that with respect to the general Polish population, only 6% of people with hypercholesterolemia are treated effectively, 15% are treated ineffectively, and the rest are either unaware of the disease or do not receive drug treatment [6, 21]. To increase the effectiveness of treatment and the number of very high-risk patients in the therapeutic target, immediate combination treatment with a statin and ezetimibe, preferably in the form of a combination pill, is now recommended [6]. As early as April 2021, the ILEP proposed that post-ACS patients with baseline high LDL-C levels (>100 mg/dl [2.5 mmol/l] for previously sub-optimally treated patients and >120 mg/dl [3 mmol/l] for untreated patients) and patients with familial hypercholesterolemia and extremely high cardiovascular risk should receive immediately combination treatment to accelerate the achievement of the therapeutic goal of LDL-C and reduce the risk of cardiovascular complications [17]. This approach has subsequently been adopted by both the European Atherosclerosis Society Task Force, the 2021 PolA/CFPiP/PCS/PSLD/PSD/PSH guidelines, and numerous expert opinions that propose this approach for all very high-risk patients [6, 22–24].

In day-to-day practice, effective LDL-C lowering and achieving targeted therapeutic goals is a huge challenge. An example is the multicenter observational DA VINCI study, conducted in 2017–2018 in 18 countries, including Poland. The study enrolled 5888 patients and assessed the achievement of therapeutic goals in accordance with the 2016 and 2019 ESC guidelines [25]. In Poland, in a very high cardiovascular-risk group, the therapy goal for LDL-C, according to the current 2019 guidelines, was achieved in only 17% of patients [2]. The reason for such unsatisfactory results was undoubtedly the infrequent use of high-dose statins and combination treatment with ezetimibe. The results of this registry indicate that in daily practice, combination therapy with statins and other hypolipemic drugs is necessary to achieve the goal of therapy. Among other potential reasons for such a low success rate of LDL-C lowering therapy are (on the physician's side) diagnostic and therapeutic inertia and (on the patient's side) low adherence, reluctance to use high doses of statins and combination therapy, concern about statin-related side

effects, the high cost of drugs such as PCSK9 inhibitors (alirocumab, evolocumab) or inclisiran, and limited reimbursement indications [14, 26].

The results of a meta-analysis involving data from nearly 4.2 million patients worldwide indicate that the prevalence of statin intolerance is 9.1%. However, if intolerance is diagnosed using various definitions, including the ILEP definition, it is between 5.9% and 7% [27, 28]. It is estimated that full statin intolerance affects only 2% of patients [29]. Simplifying, statin intolerance should be defined as the inability to use statin therapy that is adequate to the existing cardiovascular risk, both as to formulation and dose [30]. In summary, the consequence of statin intolerance is not only the lack of statin treatment due to clinical or biochemical symptoms but also the phenomenon of taking too low a statin dose or “too weak” a statin in relation to cardiovascular risk [30, 31].

Lipid disorders are still a diagnostic and therapeutic challenge. The difficulty is proper risk assessment of patients, choosing appropriate treatment, and patient adherence to pharmacological but also non-pharmacological recommendations: proper diet, weight reduction, or regular exercise [32]. Added to this is therapeutic inertia. It consists of an inappropriate choice of therapy; the most common challenge is insufficient intensive treatment with statins and failure to use combination therapy. This is compounded by reducing the statin dose (de-escalation of therapy), e.g., when adding another non-statin drug, as confirmed by the KOS-LIPID study [19]. It is also all too common to make the mistake of reducing the dose or discontinuing therapy once the therapeutic goal has been achieved [33]. This is a dangerous phenomenon because, especially in high- and very high-risk patients, discontinuation increases the risk of a repeat cardiovascular event [11, 30].

It is therefore necessary to closely monitor adherence, especially in patients after a cardiovascular or cerebrovascular event. Strict adherence to statins of more than 90%, compared with adherence <50% (assessed using the drug possession rate), has been shown to be associated with a 30% reduction in the risk of death, at less than 3-year follow-up [34]. Patient education and effective prevention programs in this area are important.

To increase adherence, the Polish Cardiac Society and the Polish Lipid Society are proposing recording in the discharge chart of myocardial infarction patients which drugs should be used and what LDL-C values should be achieved (Supplementary material). Then, if target LDL-C levels are not achieved, patients can be referred to a lipid disorder treatment program (drug program B.101).

Hypolipemic treatment in patients with ACS — summary of the 2021 PolA/CFPiP/PCS/PSLD/PSD/PSH guidelines [6]:

- In any ACS patient, the maximum tolerated dose of statin should be started as soon as possible to achieve the therapeutic goal.
- In any ACS patient, immediate combination therapy of a statin with ezetimibe, preferably in the form of a com-



bination formulation, can also be considered to achieve the therapeutic target for LDL-C as soon as possible.

- A saturating dose of a potent statin (atorvastatin, rosuvastatin) should be considered in any ACS patient before percutaneous coronary intervention.
- LDL cholesterol levels should be assessed in each patient 4–6 weeks after hospital discharge.
- In each ACS patient, the aim is to achieve, as soon as possible, an LDL-C level  $<1.4$  mmol/l ( $<55$  mg/dl), for effective prevention of subsequent incidents.
- In any patient who meets the definition of extreme cardiovascular risk, the aim is to achieve an LDL-C level  $<1.0$  mmol/l ( $<40$  mg/dl).
- In any ACS patient, hypolipemic treatment should be lifelong.
- A large percentage of ACS patients require combination therapy to achieve the therapeutic goal.
- Treatment with commercially available combination formulations helps improve patient cooperation.

Controlling LDL-C in the blood is a “team effort”. It is necessary for the patient and the doctor to cooperate and for the patient to follow instructions and take medication regularly to achieve and maintain therapeutic goals. An important part of the cooperation is continuous, ongoing education of doctors and education of patients about the goals of therapy, how to achieve these goals, and about benefits of continuing treatment. Patients with high cardiovascular risk and patients who are not responding to treatment require special care and continuous control of LDL-C levels. In their case, abandonment or inadequate treatment can have particularly serious consequences [35].

### Supplementary material

Supplementary material is available at [https://journals.viamedica.pl/kardiologia\\_polska](https://journals.viamedica.pl/kardiologia_polska).

### Article information

**Conflict of interest:** PM — Amgen, Novartis, Pfizer, Polpharma, Sanofi-Aventis, Servier; AW — Amgen, Novartis, Sanofi-Aventis; JS — Polpharma, Novartis; PJ — Amgen, KRKA, Polpharma, Novartis, Sanofi-Aventis, Servier, Zentiva; MB — Amgen, Daichii Sankyo, KRKA, Polpharma, Novartis, Sanofi-Aventis, Teva, Zentiva; MS — Adamed, Novartis, Pfizer. Other authors have no disclosures to declare.

**Funding:** None.

**Open access:** This article is available in open access under Creative Commons Attribution-Non-Commercial-No Derivatives 4.0 International (CC BY-NC-ND 4.0) license, which allows downloading and sharing articles with others as long as they credit the authors and the publisher, but without permission to change them in any way or use them commercially. For commercial use, please contact the journal office at [kardiologiapolska@ptkardio.pl](mailto:kardiologiapolska@ptkardio.pl).

### REFERENCES

- Witkowski A, Legutko J, Mitkowski P. PTK's position on the NHF report on ischemic heart disease [in Polish]. May 19, 2020. Available online: [https://ptkardio.pl/aktualnosci/521-stanowisko\\_ptk\\_na\\_temat\\_rapor-tu\\_nfz\\_o\\_chorobie\\_niedokrwiennej\\_serca\\_naklady\\_na\\_leczenie\\_kar-diologiczne\\_spadaja\\_smiertelosc\\_z\\_powodu\\_chorob\\_serca\\_nad-al\\_jest\\_najwieksza](https://ptkardio.pl/aktualnosci/521-stanowisko_ptk_na_temat_rapor-tu_nfz_o_chorobie_niedokrwiennej_serca_naklady_na_leczenie_kar-diologiczne_spadaja_smiertelosc_z_powodu_chorob_serca_nad-al_jest_najwieksza). [Accessed: April 2, 2023].
- Vrablik M, Seifert B, Parkhomenko A, et al. Lipid-lowering therapy use in primary and secondary care in Central and Eastern Europe: DA VINCI observational study. *Atherosclerosis*. 2021; 334: 66–75, doi: [10.1016/j.atherosclerosis.2021.08.035](https://doi.org/10.1016/j.atherosclerosis.2021.08.035), indexed in Pubmed: 34482090.
- Ministry of Health. Information on deaths in Poland in 2020 [in Polish]. February 2021.
- Central Statistical Office. Mortality in 2021. Deaths by cause: preliminary data [in Polish]. May 16, 2022.
- Szymański F. Hypercholesterolemia, as the most common cardiovascular risk factor in Poland. What should we remember in everyday clinical practice? [article in Polish]. *Choroby Serca i Naczyń*. 2014; 11(4): 204–211.
- Banach M, Burchardt P, Chlebus K, et al. PoLA/CFPIP/PCS/PSLD/PSD/PSH guidelines on diagnosis and therapy of lipid disorders in Poland 2021. *Arch Med Sci*. 2021; 17(6): 1447–1547, doi: [10.5114/aoms/141941](https://doi.org/10.5114/aoms/141941), indexed in Pubmed: 34900032.
- Banach M, Penson PE. Cellular senescence, telomeres, and cardiovascular risk in familial hypercholesterolaemia. *Eur J Prev Cardiol*. 2022; 29(5): 718–720, doi: [10.1093/eurjpc/zwaa145](https://doi.org/10.1093/eurjpc/zwaa145), indexed in Pubmed: 33624078.
- Jankowski P, Topór-Mądry R, Gąsior M, et al. Management and predictors of clinical events in 75 686 patients with acute myocardial infarction. *Kardiol Pol*. 2022; 80(4): 468–475, doi: [10.33963/KP.a2022.0058](https://doi.org/10.33963/KP.a2022.0058), indexed in Pubmed: 35188220.
- Strzelecki Z, Szyborski J. Zachorowalność i umieralność na choroby układu krążenia a sytuacja demograficzna Polski, 2015. [https://bip.stat.gov.pl/files/gfx/bip/pl/zamowieniapubliczne/426/248/1/81\\_gp\\_rrl\\_2015\\_monografia\\_kardiologiczna.pdf](https://bip.stat.gov.pl/files/gfx/bip/pl/zamowieniapubliczne/426/248/1/81_gp_rrl_2015_monografia_kardiologiczna.pdf) (April 2, 2023).
- Wojtyński B, Gierlotka M, Opolski G, et al. Observed and relative survival and 5-year outcomes of patients discharged after acute myocardial infarction: the nationwide AMI-PL database. *Kardiol Pol*. 2020; 78(10): 990–998, doi: [10.33963/KP.15465](https://doi.org/10.33963/KP.15465), indexed in Pubmed: 32631026.
- Mach F, Baigent C, Catapano AL, et al. 2019 ESC/EAS Guidelines for the management of dyslipidaemias: lipid modification to reduce cardiovascular risk. *Eur Heart J*. 2020; 41(1): 111–188, doi: [10.1093/eurheartj/ehz455](https://doi.org/10.1093/eurheartj/ehz455), indexed in Pubmed: 31504418.
- Modrzejewski W, Musiał WJ. Stare i nowe czynniki ryzyka sercowo-naczyniowego — jak zahamować epidemię miażdżycy? Część I. Klasyczne czynniki ryzyka. *Forum Zaburzeń Metab*. 2010; 1: 106–114.
- Studzinski K, Tomasik T, Windak A, et al. The differences in the prevalence of cardiovascular disease, its risk factors, and achievement of therapeutic goals among urban and rural primary care patients in Poland: results from the LIPIDOGRA 2015 study. *J Clin Med*. 2021; 10(23): 5656, doi: [10.3390/jcm10235656](https://doi.org/10.3390/jcm10235656), indexed in Pubmed: 34884357.
- Mickiewicz A, Maręga J, Fijałkowski M, et al. Inclisiran: a revolution in the treatment of hypercholesterolemia? [article in Polish]. *Kardiol Inwazyjna*. 2021; 16(4): 150–154.
- Visseren FLJ, Mach F, Smulders YM, et al. 2021 ESC Guidelines on cardiovascular disease prevention in clinical practice. *Eur Heart J*. 2021; 42(34): 3227–3337, doi: [10.1093/eurheartj/ehab484](https://doi.org/10.1093/eurheartj/ehab484), indexed in Pubmed: 34458905.
- Cybulska B, Kłosiewicz-Latoszek L, Penson PE, et al. International Lipid Expert Panel (ILEP). How much should LDL cholesterol be lowered in secondary prevention? Clinical efficacy and safety in the era of PCSK9 inhibitors. *Prog Cardiovasc Dis*. 2021; 67: 65–74, doi: [10.1016/j.pcad.2020.12.008](https://doi.org/10.1016/j.pcad.2020.12.008), indexed in Pubmed: 33383060.
- Banach M, Penson PE, Vrablik M, et al. Optimal use of lipid-lowering therapy after acute coronary syndromes: A Position Paper endorsed by the International Lipid Expert Panel (ILEP). *Pharmacol Res*. 2021; 166: 105499, doi: [10.1016/j.phrs.2021.105499](https://doi.org/10.1016/j.phrs.2021.105499), indexed in Pubmed: 33607265.
- Szymański F, Mickiewicz A, Dzida G, et al. Management of dyslipidemia in Poland: interdisciplinary Expert Position Statement endorsed by the Polish Cardiac Society Working Group on Cardiovascular Pharmacotherapy. The Fourth Declaration of Sopot [in Polish]. *Choroby Serca i Naczyń*. 2021; 18(3): 95–120, doi: [10.5603/chsin.2021.0011](https://doi.org/10.5603/chsin.2021.0011).
- Nowowiejska-Wiewióra A, Wita K, Mędrala Z, et al. Dyslipidemia treatment and attainment of LDL-cholesterol treatment goals in patients participating in the Managed Care for Acute Myocardial Infarction Survivors program. *Kardiol Pol*. 2023, doi: [10.33963/KP.a2023.0045](https://doi.org/10.33963/KP.a2023.0045), indexed in Pubmed: 36871294.
- Jankowski P, Kozieł P, Setny M, et al. Dyslipidemia management in patients with coronary artery disease. Data from the POLASPIRE survey.

- J Clin Med. 2021; 10(16): 3711, doi: [10.3390/jcm10163711](https://doi.org/10.3390/jcm10163711), indexed in Pubmed: [34442006](https://pubmed.ncbi.nlm.nih.gov/34442006/).
21. Drygas W, Niklas AA, Piwońska A, et al. Multi-centre National Population Health Examination Survey (WOBASZ II study): assumptions, methods, and implementation. *Kardiologia Polska*. 2016; 74(7): 681–690, doi: [10.5603/KP.a2015.0235](https://doi.org/10.5603/KP.a2015.0235), indexed in Pubmed: 26620680.
  22. Aversa M, Banach M, Bruckert E, et al. Practical guidance for combination lipid-modifying therapy in high- and very-high-risk patients: A statement from a European Atherosclerosis Society Task Force. *Atherosclerosis*. 2021; 325: 99–109, doi: [10.1016/j.atherosclerosis.2021.03.039](https://doi.org/10.1016/j.atherosclerosis.2021.03.039), indexed in Pubmed: [33892925](https://pubmed.ncbi.nlm.nih.gov/33892925/).
  23. Ray KK, Reeskamp LF, Laufs U, et al. Combination lipid-lowering therapy as first-line strategy in very high-risk patients. *Eur Heart J*. 2022; 43(8): 830–833, doi: [10.1093/eurheartj/ehab718](https://doi.org/10.1093/eurheartj/ehab718), indexed in Pubmed: [34636884](https://pubmed.ncbi.nlm.nih.gov/34636884/).
  24. Sabouret P, Lemesle G, Bellemain-Appaix A, et al. Post-discharge and long-term follow-up after an acute coronary syndrome: International Collaborative Group of CNCF position paper. *Arch Med Sci*. 2022; 18(4): 839–854, doi: [10.5114/aoms/150321](https://doi.org/10.5114/aoms/150321), indexed in Pubmed: [35832705](https://pubmed.ncbi.nlm.nih.gov/35832705/).
  25. Ray KK, Molemans B, Schoonen W, et al. EU-wide cross-sectional observational study of lipid-modifying therapy use in secondary and primary care: the DA VINCI study. *Eur J Prev Cardiol*. 2021; 28(11): 1279–1289, doi: [10.1093/eurjpc/zwaa047](https://doi.org/10.1093/eurjpc/zwaa047), indexed in Pubmed: [33580789](https://pubmed.ncbi.nlm.nih.gov/33580789/).
  26. Penson PE, Bruckert E, Marais D, et al. Step-by-step diagnosis and management of the nocebo/drucebo effect in statin-associated muscle symptoms patients: a position paper from the International Lipid Expert Panel (ILEP). *J Cachexia Sarcopenia Muscle*. 2022; 13(3): 1596–1622, doi: [10.1002/jcsm.12960](https://doi.org/10.1002/jcsm.12960).
  27. Banach M, Rizzo M, Toth P, et al. Statin intolerance — an attempt at a unified definition. Position paper from an International Lipid Expert Panel. *Arch Med Sci*. 2015; 11(1): 1–23, doi: [10.5114/aoms.2015.49807](https://doi.org/10.5114/aoms.2015.49807), indexed in Pubmed: [25861286](https://pubmed.ncbi.nlm.nih.gov/25861286/).
  28. Bytçyi I, Penson PE, Mikhailidis DP, et al. Prevalence of statin intolerance: a meta-analysis. *Eur Heart J*. 2022; 43(34): 3213–3223, doi: [10.1093/eurheartj/ehac015](https://doi.org/10.1093/eurheartj/ehac015), indexed in Pubmed: [35169843](https://pubmed.ncbi.nlm.nih.gov/35169843/).
  29. Banach M, Cannon CP, Paneni F, et al. Individualized therapy in statin intolerance: the key to success. *Eur Heart J*. 2023; 44(7): 544–546, doi: [10.1093/eurheartj/ehac556](https://doi.org/10.1093/eurheartj/ehac556), indexed in Pubmed: [36254670](https://pubmed.ncbi.nlm.nih.gov/36254670/).
  30. Banach M, Jankowski P, Jóźwiak J, et al. PoLA/CFPI/PCS Guidelines for the Management of Dyslipidaemias for Family Physicians 2016. *Arch Med Sci*. 2017; 13(1): 1–45, doi: [10.5114/aoms.2017.64712](https://doi.org/10.5114/aoms.2017.64712), indexed in Pubmed: [28144253](https://pubmed.ncbi.nlm.nih.gov/28144253/).
  31. Howard JP, Wood FA, Finegold JA, et al. Side effect patterns in a cross-over trial of statin, placebo, and no treatment. *J Am Coll Cardiol*. 2021; 78(12): 1210–1222, doi: [10.1016/j.jacc.2021.07.022](https://doi.org/10.1016/j.jacc.2021.07.022), indexed in Pubmed: [34531021](https://pubmed.ncbi.nlm.nih.gov/34531021/).
  32. Penson PE, Pirro M, Banach M. LDL-C: lower is better for longer—even at low risk. *BMC Med*. 2020; 18(1): 320, doi: [10.1186/s12916-020-01792-7](https://doi.org/10.1186/s12916-020-01792-7), indexed in Pubmed: [33032586](https://pubmed.ncbi.nlm.nih.gov/33032586/).
  33. Ling JZJ, Montvida O, Khunti K, et al. Therapeutic inertia in the management of dyslipidaemia and hypertension in incident type 2 diabetes and the resulting risk factor burden: Real-world evidence from primary care. *Diabetes Obes Metab*. 2021; 23(7): 1518–1531, doi: [10.1111/dom.14364](https://doi.org/10.1111/dom.14364), indexed in Pubmed: [33651456](https://pubmed.ncbi.nlm.nih.gov/33651456/).
  34. Rodriguez F, Maron D, Knowles J, et al. Association of statin adherence with mortality in patients with atherosclerotic cardiovascular disease. *JAMA Cardiol*. 2019; 4(3): 206–213, doi: [10.1001/jamacardio.2018.4936](https://doi.org/10.1001/jamacardio.2018.4936), indexed in Pubmed: [30758506](https://pubmed.ncbi.nlm.nih.gov/30758506/).
  35. World Health Organization. Global Atlas on cardiovascular disease prevention and control. 2011. <https://www.who.int/publications/i/item/9789241564373> (April 2, 2023).